



Test Report

CINETECH INDUSTRIAL CO., LTD.

7TH FL., NO.10, LANE 235, BAO CHIAO ROAD, HSIN TIEN,
TAIPEI HSIEN, TAIWAN

Report No. : CE/2005/51032

Date : 2005/05/13

Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :


Type of Product : CHIP RESISTOR
Style/Item No : 2512
Sample Received : 2005/05/06
Testing Date : 2005/05/06 TO 2005/05/13

Test Result

PART NAME NO.1 : MIXED ALL PARTS (PLEASE REFER TO THE PHOTO ATTACHED)

Test Item (s):	Unit	Method	MDL	Result
				No.1
Lead (Pb)	ppm	ICP-AES after reference to US EPA 3050B or other acid digestion.	2	25.6

NOTE : (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit


 Daniel Yeh, M.R. / Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company

Test Report

CINETECH INDUSTRIAL CO., LTD.

7TH FL., NO.10, LANE 235, BAO CHIAO ROAD, HSIN TIEN,
TAIPEI HSIEN, TAIWAN

Report No. : CE/2005/51032

Date : 2005/05/13

Page : 2 of 2

